Page 1 Parts List for DS-1632 (L110) 04/08/2017

L
-

62'C0°100Z VZEx91—Sd

Page23



Page 2

Parts List for DS-1632 (L110)

PARTS LIST OF DS-1632A DRUM SANDER

04/08/2017

No. COM No. DESCRIPTION QTY
101 20701001 FEED TABLE ]
102 20701002 OUT FEED ROLLER 1

102A 20701002A IN FEED ROLLER ]
103 20701003 FIXING PLATE 1
104 S0060410 SCREW 1/4"-20UNC X 3/4" 4
105 S0110400 NUT 1/4"-20UNC S
106 20701006 FEED ROLLER BUSHING 8
107 20701007 SWITCH BOX HOUSING l
108 S0110610M NUT M6-1.0 4
109 S0020500 HEX BOLT 5/16"-18UNC X 5/8" 4
110 20701010 COUPLE AXEL 2
111 S0050405N SOC. SET SCREW 1/4"-20UNC*1/4" 2
112 20701012 SWITCH BOX COVER 1
113 S0010510M SCREW CAP M5-0.8*10mm 4
114 MO271211A REDUCTION MOTOR 1/15HP l
115 S0030488 FASTEN BOLT 1/4"-20UNC*3-1/2" 2
116 S0010615M HEX. SCREW M6-1.0*15mm 4
117 20701017 TENSION ADJ. BLOCK 2
118 20701018 ADJ. SLIDE PLATE 2
119 S0120200 NUT 1/4"-20UNC 4
120 S0010510M SCREW 5/16"-18UNC X 5/8" 4
121 20701019n FEED BELT ]
12 S1017W-2 CABLE HOLDER |
123 S1006R-3 CABLE HOLDER 1
124 20702013A PLUG SET (PLUG+WIRE) 1
125 20701007A SWITCH BOX BOTTOM PLATE l
126 S0030304 SCREW 3/16"-24UNC X 1/4" 2
127 S0030318 FRONT NIP GUARD SCREW 4
128 40501013a PC BOARD I
128A 40501019 REGULATOR KNOB [
129 40501018 INSULATED BOARD |
130 W1110001 SWITCH 1
130A W1110002 SAFETY SWITCH KEY l
131 £.0000035A POWER CORD 14AWG l
132 20701020 FRONT NIP GUARD 1
133 20701018S FIXED SPRING 2
134 20701011 RESISTANCE BOARD !
135 S0040510M SCREW M5-0.8*0mm 2
136 J20704003 INDICATOR l
201 20600001 ARCH 1
202 120706002 DEPTH INDICSTOR 1
203 20702003 ROTATION INDICATOR 1
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Parts List for DS-1632 (L110)
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PARTS LIST OF DS-1632A DRUM SANDE
04 S0020501a  |SCREW 5/16"-18UNC X | 3
P 205 S0210500c¢ WASHER 5/16"*8%2 4
206 10105056 HAND KNOB ]
207 20702008 HEIGHT CONTROI, WHEFI. 1
208 20702009 CONNECTING BUSH 2
209 $0050500 SOC. SET SCREW 5/16"-18UNC*5/16" i
210 S0110501 NUT 5/8"-18UNF*10t 2
210A SO110501A NUT 5/8"-18UNF*8t 2
211 20706001 HEIGHT (‘ONTROL SHAFT 1
213 20702015 ARCH STAND 1
214 20702016L FEED ROLLER SUPPORT(L) |
215 20702016R FEED ROLLER SUPPORT® 1
217 20702017 ADJUSTING SHIM )
218 20600003 MOTOR MOUNTING FRAME !
219 S0010501 SLIDING SCREW 5/16"-18UNC 6
220 S0210623 WASHER 3/8"*23 4
221 S0021040M SCREW M10-1.5*40mm 4
222 M2071211 MOTOR 1
23 20600004 SLIDING RING 8x18 2
204 S0410525 KEY 3%5%23 2
225 20600005 SCREW 3/16"-24UNC X 1/4" ]
226 20706003 POINTER ]
227 320704005 WARNING PLATE ]
228 120704001 NAME PLATE 1
229 20702030 ARCH BRACKET 1
230 50020501 HEX. HD. SCREW i
231 $0210500¢ FLAT WASHER 5/16"*18*2t 8
232 S0230506 SPRING WASHER 5/16" 4
233 S0110500 NUT 5/16" 2
301 20703001 DRUM CASE ]
302 20703011 DRUM ROLLER ]
303 20703010 PULL CLAMP BRACKET ]
303B 20703010B PULL CLAMP |
303C 20703014A SPRING 1
304 20703010A SPRING 1
305 $0520028 STW-28 ]
306 20703014 FIXED CLAMP BRACKET 1
3068 20703014B FIX CLAMP |
306C 20703014C SPRING 1
307 C 1106205 BEARING 620577 2
308 20703002 BEARING CAP 4
309 S0060510 SCREW 5/16"-18UNC*1" 4
310 S0110500 NUT 5/16"-18UNC 4
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PARTS LIST OF DS-1632A DRUM SANDER

310A 50230506 SPRING WASHER 4 |
311 20702028 FIX BRACKET 7 ]
312 20702027 FIX BRACKET(L) 2
313 20702026 FIXING BLOCK( R) 2
314 20702031 SPRING 4
315|  S0030435M  |SCREW Md-0.7%35 4
316 S0120400M  |NUT M4 3
317 20702025 FASTEN BAR 2
318 20703018A  |FASTEN PLATE 1
319 $0040410 SCREW 1/4"-20UNC * 5/8" 1
320 20702019 COVER HINGE 7
321 S0040401 INTERNAL NIP GUARD SCREW 1/4"-20UNC*1" 4
322 20703019 AUX GUARD 2
323 30102006 COMPOUND JOINTER 2
324 S0050405N _ [SOC.SET SCREW 1/4"-20UNC*1/4" 2
325 30102007 COMPOUND BLOCK |
326 20703011C  [SANDING SLEEVE 1
327 20703018 HOOKING PLATE 1
328 50120500 NUT 5/16"-18UNC 2
329 20703016 HANDLE 1
330 S0010501 BOLT 5/16"-18UNC* 1" 2
331 20703017 DUST COVER
332 0030324 SCREW 3/16"24UNC*1-1/2"

334 S0110300 NUT 3/16"-24UNC
335 20703017a ELBOW

l
2
4
1
336 20703020 FASTENER 1
337 S0020510 LATCHE SCREW 5/16*5/8" 1
338 20703021 INTERNAL NIP GUARD 1
339 S0910104 6mm WRENCH 1
340 S0910102 4mm WRENCH 1
341 S0911012 WRENCH 10X12 1
344 S0040300 SCREW 3/16X3/8 ]
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